
 

 



 
 
 
 
 

 
Installation Instructions: 

7070201 (Driver) & 7070202 (Passenger) 
With Mechanical Fastening System 

Replacement Windshield Fits: D1, D2, D3 & D4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

 
 

 
 
 
 
 

THE PERRY COMPANY 
WWW.PERRY-CO.COM 

500 S. VALLEY MILLS DRIVE 
WACO, TX 76711 
PHONE: 800-755-4269 
FAX: 254-756-2166 

Hardware Kit:  
 
20 - M8 x 25mm Button Head Bolts 
20 - M8 Nylon Locknuts 
20 - 5/16" Flat Washers 
 

Components: 
 
1 - Handle Retainer (7070201 A) 
2 - Lower Front Retainer (7070201 B) 
1 - Upper Hinge Retainer (7070201 C) 
1 - Lower Hinge Retainer (7070201 D) 
1 - Top Retainer (7070201 E) 
1 - Bottom Retainer (7070201 F) 
1 - Upper Front Retainer (7070201 G) 
1 - 1/2” x 1/16” Foam Tape (40”) 

7070201 A 

8” 

7070201 B 

6-1/2” 

7070201 C 

15-1/2” 

7070201 D 
11” 

7070201 E 

12-1/2” 7070201 F 
21” 

7070201 G 
2” 



Step 1: 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Hardware:                                                                                  Tools Required: 
No hardware required                                                             Utility Knife (Cutting Apparatus) 
                                                                                                     13mm Wrench 
                                                                                                     T30 Torx Bit 
                                                                                                     1-1/8” Wrench or Crescent Wrench  

Instructions: 
Remove the Wiper Arm, Wiper Motor and Washer Tube Fitting from the glass door as shown in FIG 1 and 
FIG 2.  Remove the Outside Handle as shown in FIG 3.  Remove the glass door from the door frame by 
using a utility knife or other cutting apparatus to cut away the urethane that bonds the two together as 
shown in FIG 4.  Clean the excess urethane from the door frame including the area around the wiper 
mounting location as shown in FIG 5. 

FIG 1 

FIG 2 

FIG 3 

FIG 4 FIG 5 



Step 2: 

 
 
 
 
 

 
 
 
 
 
 
 
 

 
 

Hardware:                                                                                     Tools Required: 
1/2" x 1/16” Foam Tape (40”)                                                   Utility Knife (Cutting Apparatus) 

Instructions: 
Install the 1/2" x 1/16” Foam Tape onto the wiper mount location as shown in FIG 6.  Place the polycarbonate 
door into the door frame pocket as shown in FIG 7.   
 
*(The protective pvc coating has been removed for this example.) 

FIG 6 

FIG 7 



Step 3: 

 
 
  
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 

 
 
 
 
 
 

Hardware:                                                                                      Tools Required:                                                                                                   
M8 x 25mm Button Head Bolts         (20)                                 5mm Allen Wrench 
M8 Nylon Locknuts                              (20)                                 13mm Wrench 
5/16” Flat Washers                              (20) 

Instructions: 
Using (20) M8 x 25mm Button Head Bolts, (20) 5/16” Flat Washers and (20) M8 Nylon Locknuts, install the 
retainers in the locations shown in FIG 8 and FIG 9.  *Leave loose until all hardware has been installed.  Refer to 
FIG 10 for hardware installation order.  After all hardware has been installed, tighten bolts as shown in FIG 11. 
 
*DO NOT OVERTIGHTEN THE HARDWARE.  Overtightening may cause the polycarbonate to crack under some 
instances. 
  

FIG 8 FIG 9 

FIG 10 FIG 11 

Retainer 

7070201 A 
7070201 A 7070201 C 

7070201 C 

7070201 B 

7070201 B 7070201 B 

7070201 B 

7070201 D 7070201 D 

7070201 E 7070201 E 

7070201 F 7070201 F 

7070201 G 7070201 G 



Step 4: 
 

 
       
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

***Only use a mixture of Dawn (or similar) dish 
soap and water to clean polycarbonate*** 

 
 
 

Hardware:                                                                                     Tools Required: 
No hardware required                                                                13mm Wrench 
                                                                                                        T30 Torx Bit 
                                                                                                        1-1/8” Wrench or crescent Wrench 

Instructions: 
Re-install the Wiper Motor as shown FIG 12 and FIG 13.  Re-install the Wiper Arm and Washer Tube Fitting as 
shown in FIG 14.  To complete the installation, re-install the Outside Handle as shown in FIG 15. 

FIG 12 

FIG 13 

FIG 14 
FIG 15 


